COLUMBIA ParCar <.

Parts Catalog

Electric
Industrial and Commercial
Three-Wheeled Vehicles
1995 - 2003

EX-21: 4B, 2B, 3B
TE-31: 4L, 2L
IS-11: 4A, 2A
TX-61: 4P, 2P

PART NO. 99469-95
6-03



jmartens
Callout
EX-21:  4B, 2B, 3B
TE-31:  4L, 2L
IS-11:   4A, 2A
TX-61:  4P, 2P

jmartens
Rectangle


GENERAL INFORMATION

This Parts Catalog has been prepared for your convenience when ordering parts for Electric Industrial / Commericial
Three Wheeled Vehicles Models CR-10, 1S-11, EX-21, TE-31, and TX-61. Item numbers shown in the illustrations
correspond to item numbers in the parts list. Consult the illustration when ordering parts so you are sure to get just
what you want. In most cases, only the latest parts are shown in the illustrations.

Numbers following the description of the parts is the quantity needed for complete assembly shown in illustration.
Prices of parts and accessories listed in this catalog are published separately.

The following instructions should be followed carefully when ordering parts:

- Specify the correct part number for each item. Whenever in doubt about the model and year, please refer
to the Vehicle Identification Number (VIN).

- The VINs are located on all vehicles. The VIN for the vehicle models are as follows:

Model First Two Model ID Use Type
Type VIN Digits

EX-21 4B Expediter Industrial
2B
3B
6B

TE-31 4L Tool Express Maintenance
2L
3B
6B

1S-11 4A Stockchaser Stock Carrier
2A
6A

TX-61 4P Transport People Mover
2P Express

6P

- Part numbers are to be used when ordering replacement parts. To place a parts order call 800-222-4653,
fax your order to 608-524-8380, or mail orders to P.O. Box 30, Reedsburg, Wi 53959, Attention Parts
Department.

I-1




INDEX

Section 1 Electric Power Train

Traction Motor, GE ......vvvereecieee i
fraction Motor, XP PIUS ....cccvvrciiiiinimciieeene,
Traction Motor, Separately Excited ......ccooiviiinninen
Traction Motor, ACE EPS (E-TeK) ....c..ccvvevinrieniinninnnn.

REar AXI8 ASSY ..cvevivvrirrciciniir e s

Section 2 Brake and Accelerator Linkage

EX-21 Accelerator Linkage ........ccoceenvviiiniiiiniiine
[S-11, TX-61 Brake and Accelerator Linkage ..............
IS-11, TX-61 Brake and Accelerator Linkage ..............

Section 3 Brakes

EX-21, TE-31, 1S11, TX-61 Brake ASSY ...ccccceeveceeenrane
EX-21, TE-31 Brake Linkage ..ccccccccovviiiveiiiniminincennnnnn,

Section 4 Steering and Front Suspension

EX-21 Steering Steering and Front Suspension ..........
EX-21 Steering Wheel System ........cccecriviiivinnnnn
EX-21 4-Wheel Front Suspension System ............c....
[S-11  Steering and Front Suspension .........cccocveveeee

Section 5 Body, Seats and Rear Suspension

EX-21 Body and Rear Suspension ..........ccuvvmeeeeenne
EX-21 Controll Console Special Configuration.............
IS-11  Body and Rear Suspension ........ccccecevvvveivennee

section 6 Electrical Systems

EX-21 Batteries and Hardware 95-99 .........cccovvviienninne
EX-21 Batteries and Hardware 2000 - ..........c..ooeneeen.
IS-11 Batteries and Hardware .........cccoccvvirneiivininnnnn
EX-21 Electrical Wiring Diagram 95-99 ........cccccviii
EX-21 Electrical Wiring Diagram 2000 - .........cccceenis
I1S-11 Electrical Wiring Diagram .......cccocvviiiinnnnnnnns

Separately Excited Electrical Wiring Regen.................
Separately Excited Electrical Wiring Plug.................
Separately Excited Electrical Wiring Special Config....

Section 7 Common Hardware
Common HardWare .......eeovvieeeiieceeireer e ereviien e

INDEX OF TERMS
Abbreviation = Definition

AS = As Required
Assy. = Assembly

Blk = Black
“ = Inches
¢ = Feet

Dia. = Diameter

DOT = Department of Transportation
Hz = Hertz

HD= Heavy Duty

Hd= Head

ID = Inside Diameter

Incl. = Include(s)(ed)

LH = Left Hand

OD = Qutside Diameter

RH = Right Hand

V = Volt (s)

VIN = Vehicle Indentification Number



TRACTION MOTOR (GE) EX-21, 1S-11

Beginning V.1.N. to Ending V..N.

ITEM NO. PART NO. DESCRIPTION QTy.
1 69201-96 Motor, Traction Complete (incl items 2-16) 1 9A-00100 to OA-00135
2 83280-86 Screw, Motor Clamp End Drive 2 4A-25001 to 4A-25104
3 83282-86 Screw, Bearing Retainer 3
4 83281-86 Endshield, Commutator 1 4B-25100 to 4B-25216
5 72352-73 Bushing, Terminal Insulation 4
6 83288-86 Washer, Insulating 4
7 6702-B Washer, Plain 11/32 4
8 83259-75 Nut, Terminal Stud 8
9 83289-86 Washer, Insulating 4
10 7041-B Lockwasher, Split 5/16 4
11 83284-86 Plate, Brush 1
12 83286-86 Screw, Brush Plate Mounting 2
13 83284-86 Spring, Brush 4
14 11423 Resilient Bumper, Electric Maotor 1
15 83285-86 Gasket, Rubber 4
16 83283-86 Set, Brush 2

* Not Pictured in lllustration

1-1




TRACTION MOTOR XP - 24V/36V/48V VEHICLES

Beginning V.L.N. to Ending V.I.N.

ITEM NO. PART NO. DESCRIPTION QTY.
1 69201-96 Motor Complete (Incl items 2-9) 1 4A-25105 to
2 83281-89A Armature 1 4B-25217 to
3 83282-95 Coil, Field Kit 1 41-22100 1o
* 83289-89A Kit, Insulator 4
4 83287-80A  Spring, Brush 4 5A-34000 o
5 83284-95 Plate, Brush w/Springs 1 5B-34000 to
6 83285-89A Ring, Retaining 1 5L-34000 to
7 83286-89A Bearing 1
8 83290-95 Plug, End Cap 1
9 83288-95 End Cap, Motor 1
10 83291-89A Bolt, End Cap 2
11 83283-89A Brush Set 1
12 11423 Resilient Bumper 1
13 N/A Cover Plate Assy. 1

* Not Pictured in llfustration

1-2




TRACTION MOTOR - SEPARATELY EXCITED

1
Beginning V.L.N. to Ending V.I.N.
ITEM NO. PART NO. DESCRIPTION QTy.
1 69300-03 Motor Complete, (Incl. ltems 2-13) 1
2 83281-89A Armature Assy. 1 3B-33000 to
3 Fled Coil Assy. 1 .
4 Pole Shos Assy. 1 5B-34000 to
5 B3284-83A Brush Box Assy, 1 5A-34000 to
8 B3285-484 Hing, Retaining 1
7 BI2B6-83A Bearing 1
8 B3280-80A Plug, Motor End Cap 1
G B3288-884 End Cap, Motor 1
10 83291-B9A End Cap, Bolt 4
1 83283-89A Reptacemant Brush Set 1
12 11423 Resilient Bumper, Electric Motor 1

* Not Pictured in lllustration



TRACTION MOTOR - ACE EPS

Torque 25 inibs.

ITEM NO. PART NO. DESCRIPTION QTYy. Beginning V.LN. to Ending VILN.
1 69210-01 Motor, Direct Drive ETEK 1 ;
69211-02 Motor, Direct Drive ETEK Open 2BD-25736 o
2 83284-01 Brush Card, ACE EPS 1 2LD-33000 to
3 74896-02 Controller, Sevcon ACE 2AD-33000 to
4 71516-01 Switch, Run/Tow 1 2PD-33000 to
5 71408-96 Alarm, Reverse 9/48V DC 1
6 3993 Screw, Hex Cap 1/4-20x1 1/4” 3
7 7036-B Lockwasher, 1/4” 3
8 6703-B Washer, Plain Type A 4
9 5211 U-Bolt, 5/16x2 11/16x2x1 1
10 6000-B Washer, 5/16 2
11 7725 Locknut, Nylok 5/16-24 2
12 71455-01 Contactor, W/Bracket 24V 1
13 2551-W Screw, Hex Cap 1/4-20x1” {Controller Mtg) 4
14 7525 Locknut, Flange Whiz 5/16-18 (Cable Mtg) 4
15 7624 Locknut, Nylok #10-24 2
16 2339 Screw, Hex Hd #10-24x3/4” 2
17 7686 Locknut, Nylok 1/4-20 (Controller Mtg) 4
18 71020-01 Panel, Controller Mounting 1
* 11423 Resilient Bumper - Elec Motor 1
* Not Pictured in lllustration

1-5



REAR AXLE DIFFERENTIAL - EX-21, TE-31, IS-11, TX-61, JAG

Beginning V.L.N. to Ending V.I.N.
ITEM NO. PART NO. DESCRIPTION QTy.
1 82899-65 Differential, Complete EX-21, TE-31 1 9A-00100 to 9A-00135
83 g5 (Inci ltems 4-8 & 12-23) [¢}. /71! | 2A-33000 to
82900-95 Differential, Complete 1S-11, TX-61, JAG 1
(Incl ltems 4-8 & 12-23) 2BD-25736 to
2 559 Pin, Cotter 1/8x1 1/4” 2 2LD-33000 to
3 7947-W Nit, Hex Cap Slotted 5/8-18 2
4 6655-B Washer, Steel 2 2PD-33000 to
5 82705-78 Bearing, Axle Balt 2 4A-25001 to
6 82706-78 Ring, Retaining 4
7 82704-78 Seal, Oil 1 4B-25100 to
8 90001-95 Axle, Helical Left 1 4L-22100 ‘o
90002-95 Axie, Helical Right 1
9 3993 Screw, Hex Cap 1/4-20x1 1/4” 3 4P-25000 to
10 7036-B Lockwasher, Split 1/4” 3 3B-33000 to
1 6703-B Washer, 1/4” 3
12 90006-90 Ring, Snap 3 5B-34000 to
13 82810-90 Kit, Ball Bearing 2 5A-34000 to
14 90004-90 Bearing, Ball Input Gear 1
15 90003-90 Bearing, Ball Input Gear 1
16 90005-90 Bearing, Ball Differential 2
1794775-64 82811-95' Set, Gear 1
18 90007-90 Plate, Cover 1
19 90008-90 Plug, Fill 1
20 90009-90 Washer, Nylok 1
21 89456-93 Kit, Dust Cover 1
22 11119 O'Ring (.551” OD) 2
23 11118 O'Ring (2.00" OD) 3

* Not Pictured in lllustration

1-6



ACCELERATOR LINKAGE EX-21/TE31

Beginning V.I.N. to Ending V.LN.
ITEM NO. PART NO. DESCRIPTION QTy.

1 11077 Retaining Ring 1 2BD-25736 to
2 6828 Washer, Spacer 2 }
3 9077 Bushing 2 2Lb-33000 to -
4 40586-96 Bracket, Weldment 1 4B-25001 to
5 40503-96 Spring, Torsion 1 }
6 40591-96 Arm, Accelerator Weldment 1 4L-22100 o
7 40580-96 Pedal, Accelerator 1 3B-33000 to
8 5452-BS Bolt, Carriage 5/16-18x5/8" 4 ]
9 7525 Locknut, Flange Whiz 5/16-18 4 4B-25001 1o
10 502 Pin, Clevis 3/4” 4 4L-22100 to
1 6716 Washer, #10 Plain Type A 5
12 515 Pin, Cotter 1/16x14” 4
13 42456-86 Clevis 4
14 7638 Nut, Jam #10-32 4
15 4003 Stud, #10-32x1 1/2” 2
16 3477 Screw, #10-32x2” 1
17 40590-96 Arm, Accelerator 1
18 40560-96 Standoff, Accelerator 1
19 7626-W Locknut, Nylok #10-32 1
20 40593-96 Plate, Speed Controls 1
21 7624 Locknut, Nyiok #10-24 8
22 2592 Screw, Phillips Hd #10-24x1/2” 8
23 74882-87 Speed Switch (Metal Case) 1

74882-97 Speed Switch (Plastic Case) 1

70061-00 Speed Switch (12" Leads) 1
24 2653-B Screw, TEK #3 #10-32x1 1/2” 6
25 42429-96 Guard Pedal 1

* Not Pictured in lllustration

2-1



ACCELERATOR & BRAKE IINKAGE - IS-11/TX-61 - 95 - 98

Beginning V.I.N. to Ending V.LN.
ITEM NO. PART NO. DESCRIPTION QTY.

1 11808 Spring, Accelerator 1 9A-00100 to 9A-00135
2 43510-95 ¢ %5  Acturator, Speed Switch 1 ) y

3 73062-86A Yoke, Clevis RH 1 4425001 to 4A-25160
4 Pin, Clevis 3/4” 1

5 Pin, Cotter 1

6 Accelerator, Actuator 1

7 Bushing, Flanged 4

8 Shaft, Long ( 2

9 Link, Contro 1

10 Pedal, Brake/Accelerator 1

i Locknut, Nylok 5/16-18 3

12 Screw, Hex Cap 5/16-18x2" 1

13 Screw, Hex Cap 5/16-18x4 1/2" 2

14 Equalizer, Brake 1

15 Clevis. 6

16 Pin, Cievis 5/16x7/8”" 6

17 Pin, Cotter Rue Ring 5/16” Regular 8

18 Screw, Hex Cap 1/4-20x1 1/4” 1

19 Washer, 1/4 Plain Type A 2

20 Nut, Hex 1/4-20 2

21 Pad, Adhesive 1

22 Nut, Hex 1/4-28 1

23 Pin, Clevis 5/16x1 1/8” 2

* Not Pictured in lllustration

2-2



ACCELERATOR & BRAKE IINKAGE - IS-11/TX-61 - 98 -

ITEM NO. PART NO. DESCRIPTION Qry. Beginning V.I.N. to Ending V.LN.

1 11809 Spring, Accelerator 2 )

2 5215 Eyebolt 5/16-18 x 1 1/8” 2 aA28213 o
3 73059-96 Yoke, Clevis 2 4P-25001 to
4 41833-82 Spring, Return 1 )

5 520-W Pin, Cotter 1 HAR26228 o
6 42578-98 Accelerator, Actuator 1

7 57364-95 Bushing, Flanged 4

8 42509-95 Shaft, Long . 1 2

9 510264 Link, Control 43S 1177 2

10 305532 Pedal, Brake/Accelerator ¢j, 451 -0 A

11 7525 Locknut, Nylok 5/16-18 2

12 24820-96 Stud, Full Thread 5/18-24 x 3" 3

13 42512-95 Equalizer, Brake 1

14 493 Pin Clevis 1/4 x 1" 6

15 494 Pin, Clevis 5/16x1” 6

16 552 Pin, Cotter #10 Rue Ring 6

17 3861-B Screw, Hex Cap 1/4-20 x 3 1/2” 1

18 7724-B Locknut, Flange Lock 1/4-20 2

19 495 Pin, Clevis 5/16 x 1 1/8” 2

20 7744 Nut, Jam 5/16-24 6

21 719708 Clevis Pin 2

22 555 Pin, Cotter #8 Rue Ring 2

23 7676 Nut, Jam 1/4-28 2

24 11701 Stud, Full Thread 1/4-28 x 2 1/4” 1

25 73062-86A Clevis #51 1/4-28 2

* Not Pictured in Hlustration

2-3




Brake Assembly - Mechanical, EX-21, TE31, IS1x1, TX61

[EX-21/TE-31

Beginning V.L.N. to Ending V.L.N.

ITEM NO. PART NO. DESCRIPTION QTY.
1 41822-86B Cover, Dust 2 9A-00100 to 9A-00135
2 41819-865’{}' Set, Brake Shoe 2 2AD-33000 to
3 41816-86B Kit, Spring 2
4 3987-BS Screw, Hex Cap 5/16-18x3/4” 8 2BD-25736 to
5 . 7740-B Locknut, 3-Way Center Lock 5/16-18 8 2DL-33000 to
6 ¢ l{; 41815-86A &¢» Drum, Brake 2
41844-96 Drum, Brake W/Studs 2 2PD-33000 to
7 41813-86B Brake, LH (Incl ltems 4-9 & 11) 1 4A-25001 to
41814-868B Brake, RH (Incl tems 4-9 & 11) 1
8 43152-66 Nut, Lug 1/2-20 8 4B-25100 to
9 4716-W Screw, Hex Cap 3/8-16x1 1/4” 4 4L-22100 to
10 6416 Washer, 3/8 W-Plain Type A 4
1 7512 Locknut, Flange Whiz 3/8-16 4 4P-25000 to
12 41199 Stud, Wheel 8 3B-33000 to
* 9990-W Clamp Brake Cable 2

* Not Pictured in lllustration

3-1




Brake Linkage - EX-21/TE31 »

8
24
ITEM NO. PART NO. DESCRIPTION QTY. Beginning V.I.N. to Ending V.LN.

1 42564-96 Arm, Brake 1

2 42660-96 Pedal, Brake 1 4B-25100
- L S I I

- ock, Brake -221

5 78012-98 Micro-Switch, Brake 1 422100 1o
6 2871-W Screw, Hex Cap 5/16-18x1 1/4” 1 2BD-25736 to
7 6830 Washer, Plain 3 B-33000 t
8 7525 Locknut, Flange Whiz 5/16-18 3 3B- °
9 11813-96 Spring, Torsion 1

10 26252-96 Bushing, Brake 1

11 2592 Screw, Phillips Hd. #10-24x1/2” 2

12 7624 Locknut, Nylok #10-23 2

13 42360-96 Pin, Pivot 1

14 534 Pin, Cotter 1

15 11814-96 Spring, Torsion 1

16 2604 Screw, Phillips Hd., #10-32x1/2” 2

17 68040-96 Switch, Brake Light 1

18 494 Pin, Clevis 2

19 552 Pin, Clip 2

20 73059-96 Yoke 2

21 7744 Nut, Jam 5/16-24 2

22 24820-96 Stud, Threaded 5/16-24x3” 1

23 497 Pin, Clevis 4

24 520-W Pin, Cotter 4

25 42670-96 Equalizer, Brake 1

26 42393-96 Strap, Brake 4

27 11812-96 Spring, Extension 1

28 42424-96 Rod, Adjusting 1

29 7748-B Nut, Hex 5/16-18 UNC-2B 2

30 10043 Tye Wrap 1

31 42665-96 Bracket, Brake 1

32 9077 Bushing 1

33 5452-BS Bolt, Carriage 5/16-18x5/8” 2

34 2556 Screw, Phillips Hd. 6-32x1” 2

35 7592 Locknut, Hex, Nylok 6-32 2

* Not Pictured in lllustration

3-2




STEERING & FRONT SUSPENSION - EX21, TE31 ~ |

2
1 ~ r/
?-—3
: 4
6 5
5, | _6
5
7
13
16 | W4,
15_ 12 \ €1<°\20
i3 1 N 11
2104\\‘.‘{&3;_1 A ‘Q1 7
~, K 18
23 o\ 24
8 28 @\ 27 /
\ \ \26 %, o ! .
‘ v
2122
9"
10
Beginning V.L.N. to Ending V.I.N.
ITEM NO. PART NO. DESCRIPTION Qry. eginning o Ending
1 41204-63A Key, Hub 1 4B-25100 to
2 7995 Locknut, Nylok 5/8-16 Thin 1
3 6655-B Washer 1 2BD-25736 to
4 57036-96 Tillar Bar 1 3B-33000 to
5 6832 Washer AR
6 9078 Bearing 2 4L-22100  to
7 45530-96 Front Fork 1
8 40988-96.{6  Tire and Rim 4.80 x 8.00 LRB 1
9 2109-94 Rim, 4-Hole 8.00 x 3.75 1
10 42110-95 Tire 4.80 x 8.00 LRB 1
11 43470-96 Mount, Suspension 2
12 4259 Screw, Hex Cap 7/16-20x4” 2
* 13 6336 Washer 2
14 7825 Locknut, Nylok 7/16-20 2
15 43472-96 Bracket, Fork LH 1
16 43473-96 Bracket, Fork RH 1
17 45532-96 Clamp, Half 2
18 4716-W Screw, Hex Cap 3/8-16x1 1/4” 4
19 7512 Lacknut, Flange Whiz 3/8-16 . 4
20 8166 Nut Torque 5/8-11 fqtb AR AR 2
21 7897 Nut, Jam 1-8 1 ,
22 7896 Nut, Bearing Adjusting 1
23 43485-96 Assembly, Hub 1 v
24 43484-96 Axle Front Fork 1
25 43152-66 Nut, Tappered Wheel 1/4-20 4
26 41787-97 Bearing, Tapered Roller = <~§ e 2
27 43735-97 Seal, Qil 2
28 6568 Spacer, Axle 1
29 9853 Fitting, Lubrication 1

* Not Pictured in Illustration

4-1




EX-21/TE31 Steering W

heel System

* Not Pictured in lllustration

4-2

2
3
4
5
6
i
.
14
15
13
 — R A —
Beginning V.1.N. to Ending V.L.N.
ITEM NO. PART NO. DESCRIPTION QTy.
S 57104-00 Steering Shaft System EX-21 1
57105-00 Steering Shaft System TE-31 1 2BD-25736 to
2 57046-00 Steering Column EX-21 1 g
57045-00 Steering Column TE-31 1 2LD-33000 to
3 7995 Locknut, Nylok 5/8-18 Thin 1 4B-33000 to
4 655-B Washer Flat 1 )
5 57107-00 Steering Sprocket (Large) 1 4L-33000 1o
6 57241-00 Roller Chain 1 3B-33000 to
7 388 Pin, Spring 1/4x1 1/2” 3
8 57108-00 Shaft, Solid Steering EX-21 (Alum) 1
57109-00 Shaft, Solid Steering TE-31 (Alum) 1
9 2871-W Screw, Hex Cap 5/16-18x1” 1
* 7748-B Locknut, Nylok 5/16-18 1
10 57106-00 Steering Shaft Sprocket (Small) 1
11 57047-00 Tripod, Steering Shaft 1
12 6702-B Washer, Plain Blk 11/32 7
13 2667 Screw, Hex Cap 5/16-18x2” 3
14 3987-BS Screw Hex Cap 5/16-18x3/4” 4
* 7525 Locknut, Flange 5/16-18 4
* 9029 Bearing, Steering Column 2
* 6656 Washer, 3/4 (Steering Column) 1
* 57089-99 Wheel, Steering 1
* 7995 Locknut, Nylok 5/8-18 1
* 57098-98 Cover, Steering Hub 1
* 2638 Screw, Self-Tapping #6x3/4 2
* 57089-99 Holder, Scorecard 1
* 2641 Screw, Self-Tapping #10x1” 3
* 57024-00 Steering Column Cover 1




EX-21/TE31 4-Wheel Front Suspension

15\

o 2o b e b e e 2a

14
.

PRIV |

<

14

~,

ITEM NO. PART NO.
1 58427-04
2 9083
3 6042
4 9085
5 11100
6 9800
7 58664-04
8 56843-00
9 7513
10 58663-04
11 58616-04

12 7644

13 57063-96
14 5832

15 58604-04
16 7812-W
17 54817-00
18

19

20

21

22 43481-89
23 40988-95

* Not Pictured in Hlustration

DESCRIPTION

Trunnion, EX-21 Widmt
Bushing

Washer, Needle Thrust
Bearing Torrington Needle Thrust
O’Ring

Fitting, Grease

Steering Spindle, LH

Kingpin, Assy

Nut, Nylon Jam 3/4-16
Steering Spindle, RH

Link, Tie Rod - Long

Nut, Hex Jam 1/2-20

Tie Rod, End Assy. RH Thread
Nut, Hex Jam 1/2-20 LH Thread
Tie Rod, End Assy. LH Thread
Nut, Nylok1/2-20

Screw, Hex Cap 3/4-16x5 1/2”
Link, Tie Rod Short

Shaft/A, Steering Lower
Brace, Axle Trunnion Mount
Axle Trunion Mount

Hub, Front Wheel

Rim and Tire, 4.80 x 8.00

Axle Support Weldment

Plate, Retainer axle

QTY.

=2l NN =L =2 22 A AN =2 WN =N RO -

Beginning V.LN. to Ending V.LN.

4B-33000 to
4L-33000 to




STEERING & FRONT SUSPENSION - 1S1:I, TX61 W

4-4



STEERING & FRONT SUSPENSION - 1511, TX61

Beginning V.L.N. to Ending V.I.N.

ITEM NO. PART NO. DESCRIPTION QTY.

1 409088-95 Tire and Rim, 4.80 x 8.00 LRB 1
2 7897 Nut, Jam, 1-8 1
3 7896 Nut, Bearing Adjusting 1
4 43485-96 Hub Assembly 1
5 43484-96 Axle, Front Fork 1
6 8166 Nut, Torque 5/8-11 2
7 2685-W Screw, Hex Self-Tapping 10-24x5/8" 2
8 57228-96 Fork, Front 1
9 57063-96 End, Tie Rod Assy. 4
10 7644 Nut, Jam Hex Hd. 1/2-20 4
11 57231-95A Steering Shatft, Long 1
12 7812-W Lock, Nylok 1/2-20 4
13 57229-96 Bell Crank 1
14 57364-95 Bushing, Flanged 2
15 57242-95 Pivot, Short Shaft 1
16 520-W Pin, Cotter 2
17 57357-95 Shaft, Short Steering 1
18 57352-95 Bushing, Nylon (NN1216-16) 2
19 57327-95 Hub, Lower 1
20 9853 Fitting, Grease 3

" 21 57325-95 Sprocket, Lower . 1
22 57240-95 Chain, Roller 1
23 57324-95 Sprocket, Upper” 1
24 57326-95 Hub, Upper 1
25 57351-95 Bushing, Nylon (NN1216-20) 1
26 388 Pin, Spring 1
27 57099-95 Wheel, Steering 1
28 57363-95 Washer, Nylon 3
29 6568-B Washer AR
30 2667 Screw, Hex Cap 5/16-18x2” 4
31 7525 Locknut, Flange 5/16-18 4
32 41787-97 Bearing, Tappered Roller 2
33 43735-97 Seal, Ol 2
34 29044-97 Stud, Wheel 4
35 43125-66 Nut, Lug 4
36 5908-B Washer, Flat 1
37 82713-96 Nut, Castle 3/4-16 1
38 559-B Pin, Cotter 1
39 6702-B Washer, Plain 3

40 7725 Locknut, Nylok 5/16-24 1
41 42110-95 Tire, 4.80 x 8.00 LRB 1
42 42109-94 Rim, 8.00 x 3.75 4 Hole 1
43 6568 Spacer, Axle 1

4-5

9A-00100 to 9A-00135
4A-25001 to
4P-25000 to




BODY and REAR SUSPENSION - EX-21,TE-31

5-1



BODY & REAR SUSPENSION - EX-21, TE-31

Beginning V.L.N. to Ending V.I.N.

ITEM NO. PART NO. DESCRIPTION QTY.
1 47940-96 Chassis, Expeditor 1
2 47950-97 Console 1
3 75040-95 Meter, Battery Status (24V) 1
4 /A0 | 71762824 Keyswitch W/Keys 1
5 52981-96 Backrest - 1
6 52980-96 Seat - 1

"7 52983-96 Frame, Back Rest: 1
8 90752-96 Deck 1
9 68020-92 Tail Light, W/Grommet 1
10 54514-89 Absorber, Rear Shock x
11 54567-96 Spring, Compression 2
12 40988-95 Tire & Rim Assy. (4.80 x 8 LRB) 2
13 54626-96 Retainer, Stabilizer 2
14 54627-96 Block, Stabilizer 2
15 54587-96 Swing Arm, LH 1
16 54586-96 Swing Arm, RH 1
17 4716-W Screw, Hex Cap 3/8-16x1 1/4” 8
18 7512 Locknut, Flange 3/8-16 8
19 3407 Screw, Hex Cap 1/2-13x2 1/4” 2
20 7685 Locknut, Nylok 1/2-13 2
21 6416 Washer, W-Plain 4
22 2667 Screw, Hex Cap 5/16-18x2" 2
23 52988-96 Bushing, Seat Adjusting 2
24 7525 Locknut, Flange Whiz 5/16-18 2
25 45402-98 Tab, Seat 2
26 2355 Screw, Flat Hd. (Wood) 4-22x1/2” 6
27 2367 Screw, Oval Hd. 1/4-20x1 1/2” 4

28 43152-66 Nut, Lug 8
29 22370-96 Endcap, Backrest Frame 2
30 2653-B Screw, Tek #10x3/4” 2
31 11418-A Grommet 2
32 50710-96 Mat, Floor 1
33 84205-92A Plate, Name (Columbia) 1
34 42109-94 Rim, 4 Hole (8.00 x 3.75) 2
35 42110-95 Tire, LRB (4.8 x 8.00) 2

* Not Pictured in lllustration

4B-25100 to
41-22100 to
2BD-25736 to
2L.D-33000 to
3B-33000 to




CONTROL CONSOLE - EX-21,TE-31 (Special Configuration)

ITEM NO. PART NO.
1 47940-96
2 47950-97
* 71730-01
3 75040-95

* Not Pictured in lllustration

DESCRIPTION

Battery Discharge Indicator
On/Off Switch
Key Switch W/Keys

Forward/Reverse Switch (Optional)

5-3

QTy.

b b b =t

Beginning V.L.N. to Ending V.LN.

3B-33000 to




BODY & REAR SUSPENSION - IS-11,

ITEM NO. PART NO. DESCRIPTION QTY. Beginning V.LN. to Ending V.I.N.

47887-98 Console, Molded Black Plastic 1+

2 71807-80 Horn, switch 1 4A-25100 to 4A-25117"

3 75040-95 Meter, Battery Status (24V) 1

4 71762-82A Keyswitch W/Keys 1 2A-xxxxx - 10
71760-01 Universal Keyswitch W/Hdwr. 1 SPuoaxx o

5 5542 Reclosable, Fastener (COOP) 2

6 5541 Reclosable, Fastener {(HOOK) 2 4A-25118 to =

7 2653-B Screw, Tek #10x3/4” 4

8 6703-B Washer, Type A Plain 4 4P-25000 1o

9 44002-95 Screw, Flat Hd. Wood #6x1 5/8” 4

10 3407 Screw, Hex Cap 1/2-13x2 1/4” 4

11 7685 Locknut, Nylok 1/2-13 4

12 90750-95 Deck 1

13 47900-95 Chassis, Stockchaser 1S-11 1

* Chassis, Transport ExpressTX-62 1

14 40988-95 Tire and Rim, LRB (4.80 x 8.00) 2

15 44001-95 Cushion, Seat 1

16 44000-95 Frame, Seat 1

17 48865-ZZ Pinchweld ( 1 Ft.) 1

18 53270-95 Label Set 1

19 47179-95 Bracket, Charger Cord 1

20 43152-86 Nut, Lug 8

21 84205-92A Label, Columbia 1

22 42109-94 Rim, 4-hole (8.00 x 3.75) 2

23 42110-95 Tire, LRB (4.80 x 8.00) 2

24 43646-79 Cap, Grease 1

25 44005-95 Bearing, Race 2

26 44003-95 Bearing, Roller 2

27 44004-95 Seal, Bearing 1

28 1

35096
* Not Pictured in lllustration

Amp Meter, Charger

5-4




BATTERIES AND HARDWARE - EX-21,TE31 l

13 21

Q‘Oq:‘
a2
) ‘»\’ 23
\\ \ 22
\\ }i ol 21
Beginning V.L.N. to Ending V.LN.
ITEM NO. PART NO. DESCRIPTION QTy.

1 66362-96 Plate, Battery Hold-Down 1 2BD-25736 to
2 66561-90 Rod, Battery Hold-Down 1 2L.D-33000 to
3 66014-84 Battery, 6V T105 4

4 43500-95 Charger, On-Board 24V 1 4B-25001 to
5 70592-87 Resistor Assembly 1 4L-22100 to
6 71470-87 Solenoid 1

7 74883-87 Controller 1 8B8-33000 1o
8 71430-96 Switch, Reversing 1

9 69001-76A Horn Assembly 1

10 74590-96 Breaker, Circuit 90 Amp 1

11 74591-96 Breaker, Circuit 20 Amp 6 Anes i) 1

12 69201-96 Motor, Traction 24V 2fy L] 400 ~ %] 1

13 3787-B Screw, HHC 1/4-20x3/4” 4

14 2592 Screw, Phillips Hd. #10-24x1/2" 5

15 6150-W Washer 1

16 7118 Lockwasher, #10 Internal Tooth 1

17 7624 Locknut, Nylok #10-24 7

18 11452-96 Mount, Rubber 3

19 7724-B Locknut, Flange Whiz 19

20 3728 Screw, Hex Cap 1/4-20x1/2” 8

21 6703-B Washer, Plain Type “A” 9

22 7036-8 Lockwasher 3

23 3993 Screw, Hex Cap 1/4-20x1 1/4” 3

24 10008 Tye Wrap 4

25 10020 Holder, Tye Wrap 4

26 3390 Clamp, Wire Harness 1

27 70037-96A Harness, Wire 1

* 71408-96 Alarm, Reverse Buzzer 1

* Not Pictured in lllustration

6-1




= o~

&

e

BATTERIES AND HARDWARE - EX-21,TE31

See page 6-11 for additional parts and part numbers

Beginning V.I.N. to Ending V.I.N.

ITEM NO. PART NO. DESCRIPTION QTy.
66362-96 Plate, Battery Hold-Down
66561-90 Rod, Battery Hold-Down 3B-33000 to
- Battery, 6 Voit, Deep Cycle (220 AmpHr) 5B-34000 to
3% Battery, 6 Volt, Deep Cycle (244 AmpHr)
5L-34000 to

PR O D©O N0 o xh x x W

69001-76A
74590-96
74591-96
69201-961 0260
69300-03

13 3787-B

14 2592

15 6150-W

16 7118

17 7624

18 11452-96

19 7724-B

20 3728

21 6703-B

22 7036-B

23 3993

26 3390

27 70037-96A

- 71408-96

* Not Pictured in lllustration

Battery, 12V 31 EV Batteries
Charger, On-Board 24V
Charger, On-Board 24V (Yellow)
Charger, On-Board 48V (Yellow)
Resistor Assembly

Solenoid

Controller

Controller, Regen 500A, 24-48V
Contactor & Mtg Brkt, 24V

Horn Assembly

Breaker, Circuit 90 Amp
Breaker, Circuit 20 Amp

%oto r, Traction 24V LP

» = g B
Motor, Traction 24V 3V 560 G+ ~ ff)\’“‘“v
Screw, HHC 1/4-20x3/4”
Screw, Phillips Hd. #10-24x1/2”
Washer
Lockwasher, #10 Internal Tooth
Locknut, Nylok #10-24
Mount, Rubber
Locknut, Flange Whiz
Screw, Hex Cap 1/4-20x1/2”
Washer, Plain Type “A”
Lockwasher
Screw, Hex Cap 1/4-20x1 1/4”
Clamp, Wire Harness
Harness, Wire
Alarm, Reverse Buzzer

6-2

O N = = OT D — b eh ed b b b el e S BB e

—_
©

- = 2 WWOo




BATTERIES AND HARDWARE - IS-11,TX-61

Beginning V.LN. to Ending V.LN.

ITEM NO. PART NO. DESCRIPTION QTYy.
1 3987-BS Screw, Hex Cap 5/16-18x3/4” 4
2 7525 Locknut, Flang Wiz 5/16-18 4
3 74883-87 Controller 1 9A-00100 fo  9A-00134
4 43503-95 Solenoid, 24V 6 Terminal 2 4A-25100 to
5 43508-95 Support, Solenoid Bank 1 AP-25000 to
6 74882-87 Switch, Speed 1
7 74590-96 Breaker, Circuit 90 Amp 1 4AH-25223 to
8 2685-W Screw, Hex Self-Tapping #10-24x5/8” 10
9 43502-95 Solenoid, 24V 4 Terminal 1
10 2595 Scvrew, Phillips Hd #10-24x1” 2
11 7624 Locknut, Hex Nylok 10-24 2
12 44037-95 Cover, Solenoid Band 1
13 2653-B Screw, TEK #3 #10x3/4” 2
14 2551-W Screw, Hex Cap 1/4-20x1” 4 )
15 7724-B Locknut, Flange Whiz 1/4-20 10 g(
16 70592-87 Resistor, Assembly 1 '
17 66014-03 Battery, 6 Volt, Deep Cycle (220 AmpHr) 4/6
* Battery, 6 Volt, Deep Cycle (244 AmpHr) 4/6
18 43500-95 /1y Charger, On-Board 24V 1
* 43500- v Charger, On-Board 24V (Yellow) 1
* 43499-00 Charger, On-Board 36V 1
* 66501-03 Charger, On-Board 36V (Yellow) 1
19 3787-B Screw, HHC 1/4-20x3/4” 4
20 6703-B Washer, Plain Type A 7
21 69001-76A Horn, 12 Volt (2 Terminal) 1
22 11452-96 Mount, Rubber 1
23 7624 Locknut, Nylok #10-24 1
24 7118 Lockwasher #10 Internal Tooth 1
25 6150-W Washer 1
26 2592 Screw, Phillips Hd #10-24x1/2" 1
27 3993 Screw, Hex Cap 1/4-20x1 1/4” 3
28 7036-B Lockwasher, 1/4” 3

* Not Pictured in Hlustration

6-3




ELECTRICAL WIRING - EX-21, TE-31

[
—
®
—
¢

20
Bvall 27
\ 4
30 &
T o7
»;
6/'{;,??0

Reversing Module
FWD | REV
A C| AC
I I o——o

—o
B D| B D

6-4



ELECTRICAL WIRING - EX-21 , TE-31 Beginning V.I.N. to Ending V.L.N.
ITEM NO. PART NO. DESCRIPTION QTY.
4B-25197 to 4B-25388
1 75092-87 Resistor 1 4L-22100 to 4L-22114
2 7\4883-87 Module, Speed Controller (24V) 1 ~4B-25389 o A4B-25479
3 ~Fp bl opl, 74882-97 Speed Switch (Pot Box) 1 AL00115 to  AL-22124
4 74886-67 Diode Only 3
5 71470-87 Solenoid, 4 Terminal (12 Volt) 1
6 71430-96 A Module, Reversing 1
"8 43500-95 Charger, Built-In (24 Volt) 1
* 43500-03 Charger, Built-In (24 Volit) Yellow) 1
9 71408-96 Alarm, Reverse (9/48V DC) 1
10 74882-93 Speed Switch, Micro-Switch 1
11 70037-96A ¢1 Harness, Main Wire 1
12 75040-95 Meter, State-of-Charge (24 Volt Analog) 1
* 75051-01 Battery Discharge Indicator, 24V (ENM) 1
* 75033-91 Meter, Hour Optional
13 74590-96 Circuit Breaker (90 Amp) 1
14 74591-96 Circuit Breaker (20 Amp) 1
15 71807-80 Button, Horn 1
* 71807-03 Button, Marine Horn 1
16 69001-76A Horn, 12 Volt 1
17 71762-82A Keyswitch W/Hdwr 1
* 71766-82A Key Only 1
19 70485-96 Wire, Yellow Reverse A_Iarm 1
20 70073-93 Wire, Yellow Controller Positive 1
21 74594-96 Wire, Red Positive 1
22 68040-96 Switch, Brake Light 1
- 23 78012-98 Micro-Switch, Park Brake 1
24 68020-92 Taillight assembly 1
25 70099-88 Cable 3
26 70447-90 Cable 8
27 70448-90 Cable 2
28 70445-90 Cable 1
29 66014-03*** Battery, 6 Volt, Deep Cycle (220 AmpHTr) 4
* Battery, 6 Volt, Deep Cycle (244 AmpHr) 4
30 69201-96 Motor, Traction 1

* Not Pictured in lllustration
*** Wet, Sold as is only, Pickup or Will Call ONLY



ELECTRICAL WIRING - EX-2, TE-311 l -

Reverse
Afarm

Saalss

{oRr +
8 State of L
Charge Meter
o
2
24 o Moo bedeea b
Natteries
I
) el Ca P
/ &/
S
N\20
® € |  parkBrake 20
Charger 18 Disable
Ammeter 20 AMP 3 Speedswitch
—~ Circyit Breaker \ Pan D
2 [« ol————— (R) - o
\ 25 137_- 12 O_Jﬂ\
7 A " e
\ 90 AMP o) f
+ ™ Circuit Breaker @ zi
Charger ™~ Micro-Switeh
27 o
L 2\%’““’;& \\\
T o] T o] S T
?wéjg A | T
& il J O10)] g | Setenoid
Traction Motor 19
=
v 1]\ 26
\ &) O1C
28 ])(l) &
Forward/Reverse
Solenoid ;i 4
L H Color Code
Fan REY
: { BK - Black
- ._,~ J GR - Green
ZaNIPeESh OR - Orange
% BE - Blue
= / Y - Yellow
R - Red
Taillarnp W - White
All Unspecified
cables are Black




ELECTRICAL WIRING - EX-21

Beginning V.L.N. to Ending V.L.N.

ITEM NO. PART NO. DESCRIPTION QTY.
1 75092-87 Resistor 1
2 74883-87 Module, Speed Controller (24V) 1
3 74882-87 Speed Switch (Pot Box) 1
4 74886-67 Diode Only 3
5 71470-87 Solenoid, 4 Terminal (12 Volt) 1
6 69823-00 Solenoid, Forward/Reversing 1
7 43500-95 Charger, Built-In (24 Volt) 1
* 43500-03 Charger, On-Board 24V (Yellow) 1
8 71408-96 Alarm, Reverse 1
9 74882-93 Speed Switch, Micro-Switch 1
10 70031-01 Harness, Main Wire 1
11 75051-01 Meter, BDI Gauge (24 Volt digital display) 1

Cx 75033-91 Meter, Hour Optional
12 74590-96 Circuit Breaker (90 Amp) 1
13 74591-96 Circuit Breaker (20 Amp) 1
14 71807-80 Button, Horn 1

* 71807-03 Button, Marine Horn 1
15 69001-76A Horn, 12 Volt 1
16 71730-01 Keyswitch, Universal W/Hdwr 1
* 71731-01 Key Set 1
17 70485-96 Wire, Yellow Reverse Alarm 1
18 70072-96 Wire, Solenoid Negitive 1
19 70073-96 Wire, Solenoid/Controller Positive 1
20 74594-96 Wire, Circuit Breaker Positive 1
21 68040-96 Switch, Brake Light 1
22 78012-98 Micro-Switch, Park Brake 1
23 68020-92 Taillight assembly 1
24 70099-88 Cable 3
25 70447-90 Cable 4
26 70448-90 Cable 5
27 70445-90 Cable 1

28 69201-96 Motor, Traction 1

29 66013-03 ** Battery, 12 Volt, Deep Cycle 4
* 66014-03 ** Battery, 6 Volit, Deep Cycle (220 AmpHr) 4
4

* Not Pictured in Hiustration

Battery, 6 Volt, Deep Cycle (244 AmpHr)

** Wet, Sold as is only, Pickup or Will Call ONLY

8-7

4
4B-2548@’ to
4L-22125 o




3Z1S-v

Ll owms | INIMd 3TVOS LON OQ

60L61L

$0.460

¥P'00-60L6LL

s En ) ARIRIPS W

ONOSE 328

N

QN IV

ki)

1AdS /4 -HOLIMS 19901

L [50 TSNS O TT/OarONNd

7002/5/8

Bk AET NAR R

6G6ES 05’
IM ‘DMNESAazEY o
03XO08 Od
QRVHOLHOONI S 1VES

Ot

‘@HI03dS ISMHTHIO SSTINN
STONRIZIOL IWNOIGNINIC.._ |

fewiog

‘Juf 123 158 nbal voda

24
ey 51 pUE PBUBG AJRUOR DUST 9 A BINGSPeR Y oul 'S188S AG peumo Bumelp Sk

310N 38Y31d

FSATONY

FSTNITIADVYIA L
FSTIZAA DVIAT
FSTMWISAQ DYIdE

SNOBIAGY

QA0 Y EER e

NOILAHOS=a

AdY

v e DILIB

NOUVZRIOHLNY ~G2296 H03

MHL WL OL

NSOd NA NI d31vO07]
1NN X3FH® LNN F0V4 A3 TINNY M1

370Avd M9 .1
ZEISL

SQH.L ZE- ZESL
() 3avig v/L
NO

440

NO

DAAZL DV ST
1ads

0

SSINMHL T3NvVd
AV MATA

MOH O LN
F1ANVH

WId F10H O 1N
WNId N3LS O1N
STVYNINGIL
NSOd Nd
NSOd N3O
NSOd dn
ONILYH 15
AdLINOYEIO

SNOILYJId103dS




XP Plus Speed Control Wire Diagram - IS-11 |

24 Volt Battery Set or
24—+ 36 Volt Battery Set

=0 [}
()
@ o/
8 3
. ‘ _—
@ EVERSE 4 4
BUZZER , @_ ]
50 ‘20@ {7
— J 1 | 19
T @ & — XY ) | Ak o
2 _® M- A2 L J ~
= Ve
I F 4 6/ Main R Y F
l SOLENOID SOLENOID 5 SOLENOID
2 [ . [
COLOR CODE T
R - Red
Y - Yellow
O - Orange
BE - Blue Oal Q 51
BK - Black MOTOR ]
W - White Qa2 Q s2 1
GY - Gray 21
BN - Brown
All Unspecified Cables
are Black

USED WITH PORTABLE
CHARGER (Golf Vehities)

YYD
13

B+ Main
Solenoid

B- Speed Controlier

12
/
=

BUILT-N
BATIERY
CHARGER

7 —

. -

1] 1
B+ Main  B- Speed

Solenoid  Controller




XP Plus Speed Control Wire Diagram - 1S-11

Beginning V.LN. to Ending V.LN.

ITEM NO. PART NO. DESCRIPTION QTY.
1 70592-87 Resistor (Curtis) 1
2 74883-87 Module, Speed Controlier (36 Volt) 1
3 70061-00A Speed Switch (Pot Box) (12 in Leads, 1

Plastic Case)

74882-97 Speed Switch (Pot Box) (Plastic Case) 1
4 74886-87 Diode, Set (With Connectors) 1
* 74886-67 Diode (Only) 2
5 71459-87 Solenoid 6T 36 V 2
6 71458-87 Solenoid 4T 36 V 1
7 43500-95** Charger, Built-In 24V, 25 AMP (115V - 60Hz) 1
* 43500-03 Charger, Built-in 24V (Yellow) 1

66501-89** Charger, Built-In 36V, 25 AMP (115V - 60Hz) 1
* 66501-03 Charger, Built-in 36V (Yellow) 1
* 66534-91A™ Charger, Built-In (200V - 50Hz) (Export) 1
* 66493-67A AC Cord (Used with Built-in Charger) 1
* 66536-89A Charger, Portable (100V - 50Hz) (Export) 1
* 66534-83A Charger, Portable (36V - 60Hz) 1
* 66534-91 Charger, Portable (200V - 50Hz) (Export) 1
* 66536-85 Charger, Portable (230V - 50Hz) (Export) 1
* 66538-93 Charger, Portable (230V - 60Hz) 1
* 66539-96MZ Charger, Portable Global SCR 1

: (100-125V/200-250V, 50/60Hz)

8 71408-96 Buzzer, Round Reverse (9-48 Volt) 1

71756-75 Buzzer, Reverse (24/36 Volt) 1
9 74882-93 Micro-Switch, {Speed Switch) 1
10 70059-96 Main Harness 1
* 75033-917¢ Hour Meter (Optional) 1
12 66035-87 AC Receptacle, Charger - Built-in 1
13 66036-72 Receptacle, DC 1
* 66853-90 Meter,State of Charge Kit (Optional) 1
* 74592-68 Breaker, Circuit 15 Amp (Required with Accessory’s)1
* 71807-80 Button, Horn 1
* 69001-76A Horn, 12 Volt 1
18 70049-96 Aux. Wire Harness (Pot Box Micro-Switch) 1
19 70050-96 Harness, Wire, Solenoid (Gray Wire) 1
20 70048-96 Harness, Auxillary Wiring, Solenoid 1

(White and Orange Wires)

21 69200-89A Motor, Complete (XP, 3.2 Horsepower) 1
22 71762-82A Key Switch, with Key eyt Ol 1
* 71766-82A Key, Only 1
23 71730-01 Key Switch, with Key ¢ il newcy 1
* 71731-01 Key, Only 1
* 66063-69B Cord Set, DC, Portable (With Plug) 1
24 66006-03 ** Battery, 12 Volt, Deep Cycle (220 AmpHr) 4/6

* Battery, 12 Volt, Deep Cycle (244 AmpHr) 4/6

*  Not Pictured In lllustration

** Used with Non-Golf Vehicles
=* Wet, Sold as is Only, Pickup or Will Call ONLY

6-9

9A-00100 to 9A-00134
4A-25100 to
5A-34001 To




‘ Separately Excited Speed Control Wire Diagram (Regen Braking)

8 \\ﬁpag_#i =

Optionat Battery
Discharge Indicator

BK
KEY #13
=

w w
#20] \#21

W10 °©

Spéed
Switch

Micro-Switch

14

Optional
Hour Meter

Keyswitch

For Horn,

Head Light,
12 Volt Tail Light
Accessory Harness
12 +
[~ 48 Volt
Battery Set
< +
£ £
[T] L R
e R 4 w15
9 Tow/Run
RET Switch
10 Amp [
Fuse

COLOR CODE
~ R-Red

Y - Yellow

O - Orange

BE - Blue

BK - Black

W - White

GY - Gray

BN - Brown

Al Unspecified Cables
are Black
Controller Plug

112{314[516]7]|8
9 [10]11]12[ 13{ 14| 15| 16
1 =R# 9 =BK#9
2 =GN#2 10=W#10
3=GY#3 11 =Blank
4 =BK# 12 = Blank
5 =BK#5 13 = Blank
6 =BK#22 14 =Blank
7 =Blank 15 = Blank
8 =BK#8 16 = Blank

Ns

Controtier

R
#16
; e 13
#15 R ir
#18 {44
Y BK
#19 #9 P

Oa Q st

Qr2 Q52

Reverse
Buzzer 5
11
MOTOR

6-10




Separately Excited Speed Control Wire Diagram (Regen Braking)

Beginning V.LN. to Ending V.I.N.

ITEM NO. PART NO.

DESCRIPTION

QTY.

175957050 47892-04

2

* * OO0 *»~NNO OO

*

70061-004

74882-93
71455-01
71408-96
70068-02
71730-01
71731-01
75053-01
74592-68
71807-80
71807-03
69001-76A
78871-03
69300-03
66013-03 **
71516-01
75033-91
66583-03
43500-03
66583-03
66493-67A

66034-02
66439-67A

Not Pictured In lllustration

Module, Controller (24/-48 Volt)(500 AMP)
Speed Switch (Pot Box) (12 in Leads,
Plastic Case)

Micro-Switch, (Speed Switch)
Solenoid 24 V (Contactor)

Buzzer, Reverse (9-48 Volt)

Main Harness

Key Switch

Keys Only

Battery Discharge Indicator (48V)
Fuse

Button, Horn

Button, Marine Horn

Horn, 12 Volt

Harness, Auxillary 12 Volt

Motor, Complete

Battery, 12 Volt, Deep Cycle (31EV)
Run/Tow Switch

Hourmeter (Optional)

Charger, Built-In 24V, 25 AMP (115V - 60Hz)
Charger, Built-In 24V (Yellow)
Charger, Built-In 48V (Yellow)

AC Cord (Used with Built-in Charger)
Seat W/Switch, Expediter
Receptacle, AC

Extension Cord, Built-in Charger

** Wet, Sold as is Only, Pickup or Will Call ONLY

6-11

—

T G G G G S A e i i

4B-25100 to
6B-34000 to




Separately Excited Speed Control Wire Diagram (Plug Braking)

Optional Battery 14 Hgs;':;::” Keyswitch
Discharge indicator v 7
8 ) N i + B 2t
T, RS ep
KEY TN 11
i
Wiy W
#20f \821
vigie 10
O
For Horn,
Head Light,
Tail Light
48 Volt
Battery Set
- +
4
A
L] R
(L1 #15
Tow { Run
W R#17 9 N
#18 Switch
¥ 1!')=émp §
BK & 13
¥B 2 {#16 g i
I #16 f ig
A # 13 #18 3
A BK
Controller Plug 3 43
1123|415/ 617]8
9 [10}11112] 13| 14] 15} 16
1 =R#1 9 = BK#9 *
2=GN#2  10=W#0 5
3 =GY#3 11 = Blank
4 =BK#  12=Blank 15 WO (¥ Reverse COLOR CODE
5 = BK#5 13 = Blank Controller Buzzer 5 R - Red
6 =BK#22 14 =Blank Y - Yellow
7 =Blank 15 = Blank 0
8 =BK#8  16=Biank BE- Orange
- Blue
11 BK - Black
e W - White
0 O “ GY - Gray
MOTOR ] BN - Brown
Or2 s2
All Unspecified Cables
are Black

8-12




Separately Excited Speed Control Wire Diagram (Piug Braking)

Beginning V.I.N. to Ending V.L.N.

ITEM NO. PART NO. DESCRIPTION QTY.
1 74897-02 Module, Controller (24/36 Volt)(Sevcon) 1
70061-00A Speed Switch (Pot Box) (12 in Leads, 1
Plastic Case)

3 74882-93 Micro-Switch, (Speed Switch) 1
4 71455-01 Solenoid 24 V (Contactor) 1
5 71408-96 Buzzer, Round Reverse (9-48 Volt) 1
6 70068-02 Main Harness 1
7 71730-01 Key Switch W/Keys 1
* 71731-01 Keys Only 1
8 75051-01 Battery Discharge Indicator (24V) 1
"9 74592-68 Fuse 1
* 71807-80 Button, Horn 1
* 71807-03 Button, Marine Horn 1
* 69001-76A Horn, 12 Volt 1
10 78871-03 Harness, Auxillary 12 Volt 1
11 69300-03 Motor, Complete (Sep-Ex) 1
12 66014-03 ** Battery, 6 Volit, Deep Cycle (220 AmpHr) 4
* Battery, 6 Volt, Deep Cycle (244 AmpHr) 4
13 71516-01 Run/Tow Switch 1
14 75033-91 Hourmeter (Optional) 1
* 66583-03 Charger, Built-In 24V, 25 AMP (115V - 60Hz) 1
* 43500-03 Charger, Built-In 24V (Yellow) 1
* 66493-67A AC Cord (Used with Built-in Charger) 1
* Seat W/Switch, Expediter 1
* 66034-02 Receptacle, AC 1
* 66439-67A Extension Cord, Built-in Charger 1

*

Not Pictured In lllustration

** Wet, Sold as is Only, Pickup or Will Call ONLY

6-13

4B-25100 to




Separately Excited Speed Control Wire Diagram (Special Configuration)

Charges
Plug
9 8
Optional Battery Optional 20 ?: ';gt
Discharge Indicator Hour Meter o wis | Charger
Reverse Forward 8 7 linterlock
” N Relay
p N 5
13— | ToRm® = n— + +leo
KEY #13 GY#3 GN#2 ol "
e T BLKA
W\ W
#20} \#21 ALK
BK#T [
'3‘0' '3‘7 Master
Interlock
_els_'_?s_ Relay
2 =
BE# BLK#
BK#4 \ 10
1 6
Wi#10
BK# 11 Y Pedal
Speed Micro-Switch
Switch
7 For Horn,
Head L.ight,
12 Volt Tail Light
Accessory Harness
18
\\ o
24 Volt
Battery Set
e
L 3
fil | EL
wl = :
#20 Main s 14
Solenoid 10 Amp
Fuse

i

R#7
g BR#8 I
Y

Controlier Plug
[1]2]3]4] 5] 6] 7][8]
[9 o] 11[12[13[14[ 15[ 16 | I B s 818 #
1 =R#1 9 =BK#9 Switch
2 =GN#2 10=W#10
3=GY#  11=Blank
4 =BK#4  12=Blank
5 =BK#5  13=Blank
6 =BK#2  14=Blank
7 =Blank 15 = Blank Reverse 5
8 =BK#8 16 = Blank Buzzer
. / Controller
i
17
Oa1 QO st 1
MOTOR ]
Orz Q s2

Switch
16 Switeh

Master OffiOn

12

15

12 Voit
Accessory
Harness

Tow / Run
Switch

—

R 19
< l #6 R
#16 R R
#15 #18 1
BK -

COLOR CODE
R - Red
Y - Yellow
O - Orange
BE - Blue
BK - Black
W - White
GY - Gray
BN - Brown

Ail Unspecified Cables
are Black




Separately Excited Speed Control Wire Diagram(Special Configuration)

Beginning V.L.N. to Ending V.L.N.

ITEM NO. PART NO. DESCRIPTION QTY.
1 $5-100001 Module, Controller (24/36 Volt)(Sevcon) 1
2 70061-00A Speed Switch (Pot Box) (12 in Leads, 1

Plastic Case)

3 71455-01 Solenoid 24 V (Contactor) 1
5 71408-96 Buzzer, Round Reverse (9-48 Volt) 1
6 74882-93 Micro-Switch, (Speed Switch) 1
7 70068-02 Main Harness 1
8 66035-87 Receptacle, AC 1
9 88-100002 Charger Interlock Relay 1
10 S8-7100007 Master Interlock Relay 12V 1
11 75040-95 Forward/Reverse Switch 1
12 47950-97 On/Off Switch 1
13 75051-01 Battery Discharge Indicator 1
14 74592-68 Fuse 1
* 71807-80 Button, Horn 1
¥ 69001-76A Horn, 12 Volt 1
15 78871-03 Harness, Auxillary 12 Volt 1
.16 S8-100003 Harness, Interlock Wire 1
17 69300-97 Motor, Complete 1
18 66014-03 ** Battery, 6 Volt, Deep Cycle (220 AmpHr) 4
* Battery, 6 Volt, Deep Cycle (244 AmpHr) 4
19 71516-01 Run/Tow Switch 1
20 75033-91 Hourmeter (Optional) 1
* 66583-03 Charger, Built-In 24V, 25 AMP (115V - 60Hz) 1
* 66493-67A AC Cord (Used with Built-in Charger) 1
* 55-100004 Seat W/Switch Expediter 1

*  Not Pictured In llustration

** Wet, Sold as is Only, Pickup or Will Call ONLY

6-15

4B-25100 to




COMMON HARDWARE

WASHERS
........................................................................ 5/16", W-Plain
..................................................................................... 1/2” Flat
........................................................................... Needle Thrust
.................................................................... 20 x 3/8x 1/16
....................................................................................... Flat
.............................................................. Finishing, Black Zinc
28 x 1.38 x .059, Steel Zinc
....................................... 5/16”, W-Plain
................... 7/16”, W-Plain
......................................................... 5/16 x 1 1/8 1/16, Steel
..................................................................... 5/16 Flat Hardened
................................................... 3/8 x. 71 x .06, Steel Zinc
2 ettt et a et a st ae e nbe s baeeraenas 3/8” Flat
.............................................................................. 3/8”, W-Plain
..................................................................... 3/8x11/8x1/8
................................................................................. 1/2” Flat
.................................................................................... 3/4” Flat
BB07 Wi, e e e e .39 x .91 x .18, Steel Zinc
oL = 2O UUR 9/16” Flat
Lo S 3/4” Flat
B702-B 1. 5/16", N-Plain (Black)
B703 oo e an s 1/4" N-Plain
B703-B..eriice e e 1/4”, N.Plain (Black)
B7 1B ciiiiiriirreen ettt et e e e e e e s nerar e e e en s #10, Plain
B80T i e st e s s e e nnes 3/8x15x1.8
BB28 ..eeieirieie e e e e e e e e .635 x 1.185 x .036
B830 .. e 5/16 Nylon
BBB2 it en 1 1/4” Flat
TA22 ..ottt e e rans 1/4x1” Fender
LOCKNUTS
7500 i #4-40 Hex Nylok
7503 e Metric 8x1 1/4” Hex Flange
TB12 e 3/8-16 Flange Whiz
453 1S TSRS 3/4-16, Hex Nylok Jam
T522 oiiiiiieiis st st rta e e s e e s be e s e ens #6 Keps
TB23 oo #4 Keps
7525 reveierecierrensrna e sanessrerssreenenens 5/16-18, Hex Flange Whiz
T892 et s e e #6.32, Hex Nylok YWZC
4 #10-24, Hex Nylok
472 TS #10-32, Hex Nylok
P41 5 1/4-28, Hex Nylok
785 iieieeeerere st et e e seren s 1/2-13, Nylok Thin
TBBB .oveeieerreriiirr e nrr e s e sre e s s e e s rae e naaes 1/4-20, Hex Nylok
TB87 oo 1/2-13 zHex Cntr Lock
TBO2 ..o 1/4-20 Hex Nylok
T893 i e 1/4-20 Hex Top Lock
T710-W e e 5/16-18, Hex Nylok, Thin
TT24-B ..o e 1/4-20 Flange Whiz
TT25 et e e e st er e s s raerenerne 5/16-24, Hex Nylok
727 oot renn s 5/16-24, Hex Nylok, Thin
T 7389 s s e 5/16-18, Hex Nylok
740 oo e 5/16-18, Two-Way Center
L YN 1/4-20, Three Way Crown
7750 et 5/16-18 Hex Flange 2-Way Cntr
A4 £ T OSSO OROPPRORIT 3/8-24, Hex Nylok
TTT8 ettt e 3/8-16 Hex Nylok
T8I0 e 5/16-18 Flange Cntr Zinc
TBI2-W ittt s rran e e 1/2-20 Hex Nylok
4721 T USSR 7/16-20 Hex Nylok

7-1



COMMON HARDWARE (cont.)
LOCKNUTS (Cont.)

B27-W it 7/16-14 Hex Nylok
42 1S 1 T UPPPPRTPPRR 5/8-18, Hex Nyiok, Thin
2 1 TP 5/16-18, Hex Flange
8165 e 7/16-20 Disc Lock
BTBB .veeiveitrecreerirererteesiesste s see s ree s sn e 5/8-11 Disc Lock
NUTS

oL 2 SO 1/4-20 Jam, LH Thread
253 < T 5/16-18 Weld
TBBA oot ea e e e e e #10-32, Hex Cap, Brass
7838 ittt ar e sn e e e areeens #10-3, Hex Cap
TBAL oot eecre e 1/4-20 Jam
TBTB e ieereereeeereeste e rsies e ser et e e raeeen s 1/4-28, Hex Cap
4 T £ OO P PP PRPPIO: 1/4-28, Hex Jam, LH
41 TP OO PO PR 1/4-20, Hex Cap
TB8B-B ..ot 1/4-20, Hex Cap (Black)
TTA4 oo ccree ettt et e 5/16-24 Jam
T748-Bh....oooceee e 5/16-18, Hex Cap (Black)
TTA8-W... oottt b 5/16-18, Hex Cap
45 T OO PUPO PP 5/16-24, Hex Cap
£ 5 T PR PO 2/8-16, Hex Cap
7825 et e reaeeasean s 7/16-20, Hex Nylok
£ 15 OO PPN 7/16-20 Jam
TBAD ot 1/2-20 Hex
TBBO .eeeei et eesre e crer e et s 1/2-13 Hex Cap
R4 12 L T OSSO R TR RUTTRT Bearing, Adjuster Nut
TBO7 ettt 1-8 Grade 2 Jam Nut
A4S LY A T OO 5/8-18 Slotted
TOAT W oot ere e e e e e eeeeeseens 5/8-18 Slotted, Grade 2
BOLTS

B403-B ..ooeieceeeree e e 5/16-18x2” Carriage
B454-BS ..o 1/4-20x1 3/4” Black
B0T0 oeiieeiciee e 1/2-20x 1 1/4” Grd 5 HHCS
4750 e 5/16-18x7 1/2" Grd 8 Hex Hd
B24A0 ..o s s 1/4-20x1 Turned Eye Bolt
BA00-BS...cciiciiiiiiiiiieee e a e e 5/16-18 x 1", Bolt, Carriage
5401-BS ..ooovireriereecrerici s 1/4-20x2 1/4” UNC-2A Carriage
B449-BS ...t 5/16-18 x 11/2", Bolt, Carriage
BA52-BS ....ooeieieeee e 5/16-18 x 5/8", Bolt, Carriage
SCREWS

T357-W. s 1/4-201”, Oval Pozi Hd
2001-BS .o 1/4-20x2", Oval HD (Black)
2002 .oociir e e e 1/4-20x1 3/4”, Oval Hd
2003-B oot 1/4-20x 3/4 Oval CSK Hd
2008 ..o e e 1/4-20x5/8” Phillips Flathead
2010-B ooveciicrr e 1/4-20x1 1/2” Socket Cap BIK
2339 e #10-24x3/4”, Hex Hd Mach.
23B3.c.ieiiceeiier i e 5/16-18x1 1/2”, Flat Hd
2867 reereeeeeireereneie et e s 1/4-20x1 1/2”, Oval Hd
P11 TP 5/16-18x3/4”, Self-Tapping

7-2



COMMON HARDWARE (cont.)

SCREWS (cont.

2369t 5/16-18x1", Self-Tapping, Washer Hd
2420 i e 1/4-20x3/4” Pan Hd
2502, e #10-24x1/2”, Self-Tapping

2805 ittt et e e e e ae e rrerabeanns #4-40x5/8”

2506 ..o #4-40x7/8" Round Hd

2509 oo e 1/4-20x1” Thread Forming

2510 it #4-40x3/4” Round Hd
25T e e #8-32x3/8" Hex

2551-W.oi it 1/4-20x1” Hex Cap
2D5B et e e rer e eeenes #6-32x1” Phillips Hd

2592 e #10-24x1/2” Phillips Hd
2599 e 1/4-20x1 3/4” Phillips Hd
2602 e e e 1/4-20x1 1/4” Phillips Hd
2604 ... e #10-32x 1/2” Phillips Hd
2615 oo 8-15x7/8 Wood Round Hd

2842 ... e et ee e eens #4x5/8” Hex Hd
2638, e #6x3/4”, Pan Head, Self-Tapping
P T OO #6x5/8”" Hex Hd
2847 oot e e s #8x3/8” Hex Hd
2653-B oo e e #10x3/4” TEK #3
2659ttt e e #10-24x7/8”, Pozi Pan Hd
2865 1ioeeieeiieerir e e sa e e s srae s #10-24x5/8” Phillips Hd
2867 et e 5/16-18x2", Hex Cap
2B885-W ..eoiiiiiierceeee e e e 10-24x5/8” Self Taping
2818 e 5/16-19x1 1/2", Hex Cap
2827 e e e 1/4-20x2 1/4”, Hex Cap
2871-Wie e 5/16-18x1 1/4”, Hex Cap
2872-W...oi it 1/4-20x 1 1/2”, Hex Cap
2882-W.....oeeeeeeeeeceee ettt et 5/16-18x5/8”, Hex Cap
BA0G ...veeeeeeeeectie e e e e 1/2-13x3” Hex Cap
B407 i 1/2-13x2 1/4” Hex Cap
B412 s 5/16-18x2 1/2” Grd 8 HHC
L L TSP 5/16-18x2 1/4”, Hex Cap
R 5/16-18x3 1/2”, Hex Cap
BA5T i e e e s sreesene s 3/8-16x3/8"Hex

BAB2 .. e 3/8-24x8” Hex Cap
BABA s 1/4-20x1 3/4”, Hex Cap
BAT7 e e e #10-32x2” Phillips Hd

BB02..iiieriir e #10-24x3/4”, Hex Washer Hd
3503, #10-24x1 1/4” Hex Washer Hd
3B50. e s 1/4-20x3", Hex Cap
B728ee e e e 1/4-20x1/2", Hex Cap
B7B8. e s 1/4-20x2 1/2”, Hex Cap
BT 7 e e 3/8-16x2", Hex Cap
B8 e e s 1/4-20x3/4”, Hex Cap
3787 B 1/4-20x3/4", Hex Cap (Black)

3950, iii it e e s caven e nene 1/2-20x4”, Hex Cap
BO98B ....eeiie e e 5/16-18x3/4” HHCS
B987-BC ..ot 1/4-20x2 1/2" HHCS
BO87-BS ..o 5/16-18x3/4”, Hex Cap
R 1< 1 b YRR 5/16-18x7/8”, Hex Cap
Q004 oo e 1/2-20x4 1/2” Hex Cap
Q0T4-W ..o 5/16-24x1 1/4” Hex Cap
Lo U SPRSRRN 5/16-18x1”, Hex Cap
Lo T SO 5/16-18x1 1/4” Grd 8

7-3



COMMON HARDWARE (cont.)

SCREWS (cont)

40BB..cieeireieiee e 5/16-24x1 1/2”, Hex Cap
ADBB...eeeecceieieireeeirererr et e aneaes 5/16-18x 2 1/2”, Hex Cap
AOBB .oeeeeee et se e e rree e 5/16-18x3” Hex Cap
B253 e e e tr e e s e 7/16-20x3 1/2” Hex Cap
4259 oo e 7/16-20x4” Hex Cap
R B K= T OO 3/8-24x1”, Hex Cap
4391 5/16-24x5/8”, Hex Cap
4434-W .o 3/8-24x3 1/4” Hex Cap
BAB51-W oottt e e 3/8-16x5 1/4”, Hex Hd
A733W et 3/8-16x3/4” Hex Cap
AT7ABW oot ece e rees s e aressor s 3/8-16x1 1/4”, Hex Cap
A719-W et rr e 3/8-16x2 1/2” Hex Cap
AT720-W.. et 3/8-16x1 3/4”, Hex Cap
iy 4 Y NSRS 5/16-18x1 1/4”, Hex Flange
B20B-BS ..ottt e s 5/16-18x1 Pan Hd
B207-BS oottt ar e 5/16-18x2” Pan Hd
LT 0 TSRO 5/16-18x2 1/2”
B5208-B ..ot 5/16-18x2 1/2” Pan Hd, Blk
L2 1 O S SPUP 1/4-20x1” Thumb Screw
54817-00 .ooceeeiieeiiee e 3/4-16x5 1/2" Grade 5 Hex Cap
TB24...ooee e ecreeesveeeeeetee e se e sevese s sre e s anerassnns #10-24x3/4”, Hex Cap
LOCKWASHERS

BOBY ..o e #4 Reg Med Split

T0B6 oottt et 1/4”, Split
4012 = SRS 1/4”, Split (Black)

40 7 A SO TRPR 5/16” Spring Heavy Duty
TO38-B oottt 3/8, Split (Black)

01 IO UEPRRUUURUTRRt 7/16”, Split
0 T - ROt 5/16”, Split

40151 ST OO P 1/2” Reg Med Split
4011 T OO PR SRP #10,Split

2 K T #10, Internal Tooth
A 1 AU 5/16”, Internal Tooth
S 10 3/8”, Internal Tooth

PINS

218 e e s aaae e s e e e enaren 3/16x1/2” Clevis
2 O USSR 1/4x2 3/4” Clevis

BB8 ittt e s s 1/4x2” Spring
R U PTN 5/16x1” Clevis

A7 ettt e e e e e e eas 5/16x7/8” Clevis

AO8 e r e e e e sbre e s nreearreens 3/16x3” Clevis

499 .t e e baaesree s 1/4x1 1/2” Clevis

D02 ettt e s a e e s i b e nr e e e nararaeean 3/4” Clevis

3 T UUR 1/16x3/4” Cotter

B20-W ooeeeiiiiivcrtrrere s vesirtrereesstrer s e s aabens s neee s aesansaae s 1/8x1” Cotter

L 1 Z R 5/64x1” Cotter

L3 U 3/32x1” Cotter

1S 7 U UU U #Rue 10, Cotter
L TSRS .133x3/4” Roll
L T OO USRS 1/4x1” Roll

7-4



COMMON HARDWARE (cont.)

PINS (cont.)

25 cttiiiii e e e e et e e aa e re e e e e nreeeeennreees 1/4x1/2” Roll

110 IR L T 1/4x1 3/4” Clevis

FASTENERS

L8 7 eeeeeeeeeeeeeerrreeeerereseerereeeaeeereaea s s s Hi-L.o Screw
D208 ettt et e e e st e ettt rasas Push Nut
B128 ..ot e e bn e 1/4 Speednut
23 I O S .31 Pushnut
8200 oot et e s aree s 1/4x3/4” Push
T1077 e 5/8” E-Ring
A7 A2A oot re et st e et e st st e terre s e e e ven e nararaaraen 1/4 Turn
TI7TAA o 1/4 Turn Retaining Clip
2482096 ...uiiiiiiiiiieeerer e 5/16-24x3” Stud, Threaded
RIVET

8207 it br e et 1/8x1/4” POP STSTL

83271 oot e e 1/8x1/2” POP

B4B0 weiiiirieiie et e vnaee 3/16x3/8” POP

BBO2 ettt ssrb s e ra s e s s rae e s vntee 5/32x1/4” POP

BBO8B oiiiiieiiitee et e .198X3/8 Exp Alum.

7-5



NOTES:




350 N. Dewey
P.O. Box 30
Reedsburg, WI 53959
Phone (608) 524-8888
Toll-Free (800) 222-4653
Fax (608) 524-8380
Web www.parcar.com
E-Mail infoparcareparcar.com, techservice @ parcar.com





